



LANARTEX srl
Via I Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903
e-mail: labo@lanartex.it
Internet: www.lanartex.it



LAB N° 0572

MESSRS:
PUGI R.G. S.R.L.
VIALE MARCONI 50/15
59100 PRATO (PO)
ITALIA

REPORT NR.	2001669-001
REPORT DATE	26/05/2020
ACCEPTANCE DATE	11/05/2020
START TEST DATE	11/05/2020
END TEST DATE	26/05/2020
SAMPLING BY CUSTOMER	

TEST REPORT

SAMPLE DESCRIPTION FABRIC ART. MIRAGE SCUDO-SAN COL. 331

THE REPORT IS MADE BY THE FOLLOWING TESTS:

TEST	METHOD	ACCREDIA
6005002 Reaction to fire of upholstered furniture by the action of a small flame	UNI 9175:2010 + UNI 9176:2010	

Technical Manager

Dott.ssa Valentina Guidotti

Managing Director

Patrizia Rosati

(*) = Test marked with asterisk are not accredited ACCREDIA.

Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obligations under the grant agreement signed with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of LANARTEX.

LANARTEX srl ; Via I Maggio,27 – 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@lanartex.it - web : www.lanartex.it



LANARTEX srl
Via I Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903
e-mail: labo@lanartex.it
Internet: www.lanartex.it



LAB N° 0572

TEST REPORT

MESSRS:
PUGI R.G. S.R.L.
VIALE MARCONI 50/15
59100 PRATO (PO)
ITALIA

REPORT NR. 2001669-001
REPORT DATE 26/05/2020
ACCEPTANCE DATE 11/05/2020
START TEST DATE 11/05/2020
END TEST DATE 26/05/2020
SAMPLING BY CUSTOMER

Tests	M.U.	Results	Method
6005002 Reaction to fire of upholstered furniture by the action of a small flame			UNI 9175:2010 + UNI 9176:2010
Preliminary test on filling material - 20 s - Result		POSITIVE	
Preliminary test on filling material - 20 s - Result 2		POSITIVE	
Test assembly 1 - 20 s - Time post-combustion (combustion flame)	s	0	
Test assembly 1 - 20 s - Time of post-glow	s	10	
Test assembly 1 - 20 s - Result		POSITIVE	
Test assembly 2 - 20 s - Time post-combustion (combustion flame)	s	0	
Test assembly 2 - 20 s - Time of post-glow	s	14	
Test assembly 2 - 20 s - Result		POSITIVE	
Test assembly 1 - 80 s - Time post-combustion (combustion flame)	s	0	
Test assembly 1 - 80 s - Time of post-glow	s	16	
Test assembly 1 - 80 s - Result		POSITIVE	
Test assembly 2 - 80 s - Time post-combustion (combustion flame)	s	0	
Test assembly 2 - 80 s - Time of post-glow	s	18	
Test assembly 2 - 80 s - Result		POSITIVE	
Test assembly 1 - 140 s - Time post-combustion (combustion flame)	s	0	
Test assembly 1 - 140 s - Time of post-glow	s	23	
Test assembly 1 - 140 s - Result		POSITIVE	
Test assembly 2 - 140 s - Time post-combustion (combustion flame)	s	0	
Test assembly 2 - 140 s - Time of post-glow	s	20	
Test assembly 2 - 140 s - Result		POSITIVE	
Classification achieved		1IM	

(*) = Test marked with asterisk are not accredited ACCREDIA.

Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obligations under the grant agreement signed with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of LANARTEX.

LANARTEX srl ; Via I Maggio,27 – 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@lanartex.it - web : www.lanartex.it